CHIPPER SHREDDER ASSEMBLY

3

= e e - -

k2
)

** FOR A BREAKDOWN OF THIS
ROTOR ASSEMBLY PLEASE
REFER TO DRWG A0119701.

73

DRWG No: A0099902
ISSUE No: 2




CHIPPER SHREDDER ASSEMBLY

5"P.T.0. PULLEY ON
REAR OF TRACTOR

WHEMN USED IN
COMNJUCTION
WITH P.G.C REFER
TO ITEM B1

COUNTAX REAR
18" WHEELS

20" WHEELS

23" WHEELS

DRWG No: AD100504
ISSUE No: 4




CHIPPER SHREDDER

ROTOR ASSEMBLY

DRWG No: A0119701

ESUE No:1




CHIPPER SHREDDER ASSEMBLY

PART DESCRIPTION

PART NUMBER

1 | Body 327005401
2 | Bearing Holder Plate 301017900
3 | Washer 516" T4 HP 08819700
4 | Set Screw 5/16" x 1" UNF 02819600
5 | Nyloc Nut 5/16" UNF 04827500
6 | Bearing Plate (** see item 86) 528000900
7 | Bolt 516" x 1 1/2" UNF 01820700
8 | Bearing (™" see item 86) 228000900
9 | Pulley Shaft 183003700
10 | Bearing Collar (** see item 86) 528000900
11 | Toolkit Cover 301018100
12 | Toolkit Locking Pin 183003300
13 | R - Clip 2mm 06849100
14 | Wheel Washer 08822900
15 | Wheel 19840500
16 | Galvanised Washer 08884500
17 | E - Clip 19mm 07921200
18 | Hub Cap 14811800
19 | Rotor Plate 528001100
20 | Pulley Spacer Plate 301018300
21 | Belt Guard 301018200
22 | Bolt 516 x 1 1/4" UNF 01820600
23 |Key 14" x1/4"x 17 09830600
24 | "V Pulley 208000100
25 |Key 14" x1/4" x 2" 09863000
26 | Rotor 528001200
26A | Rotor Plate 528001700
26B | Rotor Cutter Blade 528002500
26C | Spring Washer (small) 5/16" S/C 528002700
26D | Bolt 5/16™ UNF x 5/8" Long 02902400
26E | Washer 3/8” Flat S/C 528002200
26F | Rotor Bush (Short) 528001800
26G | Rotor ‘J' Hammer 22800200
26H | Rotor Bush (Long) 228002100
26J | Washer 7/8" T3 LP 08826800
26K | Rotor Spring Washer (large) 528002300
26L | Allen Head Screw 3/8" UNC x 2° Special 08125800
26M | Rotor Triangular Hammer 228001900
27 | Spring Washer 5/16" S/C 528002200
28 | Rotor Cover 301017800
29 | Set Screw 5/16" x 1/2" UNC S/C 028000400
30 | Nut 5/16" UNC Flanged 048000300




_CHIPPER SHREDDER ASSEMBLY

31 | Rear Chute 228001500
32 | Bolt 5/16" x 3.3/4" UNC S/C 228002800
33 | Locknut 5/16" UNC 04822200
34 | Rotor Back Plate 228001400
35 | Funnel Holder Plate 228001000
36 | Funnel 148001800
37 | Collector Bin Mounting Plate 528001600
38 | Washer 5/16" S/C 088001000
39 | Collector Bin 148002100
40 | Cover Plate 528001300
41 | Pulley Cover 301018001
42 | Lift Channel L/H 327005700

Lift Channel L/H (A20/50H manual lift tractor) 327179400
43 | Set Screw 5/16" x 3/4" UNF 02827600
44 | Nylon Washer 1/2" 08850500
45 | Spacer 5/16" x 7mm 31302800
46 | Lift Hook L/H 20707700
47 | Locking Lug Plate L/H 30149800
48 | Washer 1/4” T3 LP 08827800
49 | Bolt 1/4" x 1" UNF 02844700
o0 | Nyloc Nut 1/4” UNF 04819400
51 | Lift Channel R/H 327005800

Lift Channel R/H (A20/50H manual lift tractor) 327179500
52 | Lift Hook R/H 27707800
53 | Locking Lug R/H 30150300
54 | Wire Basket 528003000
55 | Washer M6 Black 528002900
56 | Bolt M6 x 25mm Black 018001400
57 | Flanged Nut Mt 048000400
58 | Roofing Bolt M8 x 20mm 018001500
89 | Flanged Nut M8 048000500
60 | Belt Dayco BX67 228000400

Belt Dayco BX72 (A20/50H manual lift tractor) 228002000
61 [ Pulley 228000400

When the P.G.C. is being fitted the Dayco A50 belt

(supplied with kit) should be used to replace the

SPZ1212 belt
62 | Washer 08941800
63 | Spacer 15mm 183004500
64 | Bolt M8 x 20mm 02825900
65 | Washer 5/16" T4 08819700
66 | Nut M8 Nyloc 04850600
67 | Flap Guide 14949200
68 | Hopper Guard 14949300
69 | Guard Plate 14949400
70 | Funnel Guard 14949500




_CHIPPER SHREDDER ASSEMBLY

71 | Countax Decal 35932500
72 | Decal "Blade Danger” 35803300
73 | Collector Bag 38887300
74 | Rotor Plate 528001700
75 | Rotor Cutter Plate 228002500
76 | Spring Washer (small) 5/16” S/C 528002700
77 | Bolt 516" UNF x 5/8" Long 02902400
78 | Washer 3/8" Flat S/C 528002200
79 | Rotor Bush (short) 528001800
80 | Rotor 'J' Hammer 22800200
81 | Rotor Bush (long) 528002100
82 | Washer 7/8" T3 LP 08826800
83 | Rotor Spring Washer (large) 228002300
84 | Allen Head Screw 3/8" UNC x 2" Special 08125800
85 | Rotor Triangular Hammer 528001900
86 | Bearing Assembly 528006200

Comprising of :

ltem 6 Bearing Plate 528000900
ltem 8 Bearing 528006000

Item 10 Bearing Collar 528006100

JULY 2003




